KitchenAid. COOKTOP PARTS
For Model: KGST300BWH2, KGST300BAL2,
(White) (Almond)
r—— - - - 1 14
| |
| | /
13 l l 23
|

11-96 Litho in U.S.A. (dmz)

30" Slide-In
DESIGNER STYLE
Gas Range
lllus. Part
No. No. DESCRIPTION

NOTE: The screws and nuts
required to attach a part are
listed immediately following

that part.

1 Cooktop, Ceran
9751034 White

9751340 Almond
9780939 Gasket, Cooktop
Vent, Rear
White

[CSH\]

9752090PW
9752090PB Black
9752090PT Almond
4 Frame, Cooktop
4421430 White
4421431 Almond
9752003 Washer (2)
5 9751274 Support, Element
6 9751629 Bracket, Pivot
9780265 Screw, (2)
10 x 3/8

7 Trim, Rear
(Includes End
Caps)
White
Almond
Support Clips (4)
Screw, (4)
10 x 3/4
9 Trim, Side
9751440PW White
9751440PT Almond
11 Bezel, Small LR-RF
White Mdl.
Almond Mdl.
Nut, Zinc #8-32
Bezel, Large RR-LF
White Mdl.
Almond Mdl.
Nut, Zinc #8-32
Grates, Small
White Mdl.
Almond Mdl.
Grates, Large
White Mdl.
Almond Mdl.
Pad, Grate (5)
Cap, Small (2)
White Mdl.
Almond Mdl.
Thermo-Disc
Screw, (2)
Cap, Vent
White Mdl.
Almond MdI.
Cap, Vent
Bimetal
Gasket, Seal (2)
Bimetal
Cap, Large (2)
White Mdl.
Almond Mdl.

9752045PW
9752045PT
9750821
4211831

o

3185817

3185816

4166262
12

3185820

3185819

4166262
13

3189860

3189827
14

3189861

3189826
15 3186678
16
3189856
3189820
341196
9780265

4421505
4421506
9751366
9751984
9752034
9752006

3189857
3189821

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

1

Part No. 4421656 Rev. A



CONTROL PANEL PARTS
For Model: KGST300BWH2, KGST300BAL?,

(White) (Almond)
@ 8 lllus. Part
i No. No. DESCRIPTION
NOTE: The screws and nuts

required to attach a part are
listed immediately following
that part.

1 Console, Glass
9751887 White Mdl.
9751891 Almond Mdl.

2 3190379 Timer, Electronic
9780271 Screw, (2)

4 End Cap

Right Hand
4421439 White
4421440 Almond
Left Hand
4421436 White
4421437 Almond
9780265 Screw, (2)
10 x 3/8
8 Knobs, Control
9751199FW White Mdl.
9751199FT Almond Mdl.
23 Washer, Console (4)
9751450 White Mdl.
9751451 Almond Mdl.
9751871 Screw

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
2 4421656



COOKTOP BURNER PARTS

For Model: KGST300BWH2, KGST300BAL2,
(White) (Almond)

llus. Part
No. No. DESCRIPTION
1 Burner, Sealed Gas

3185821 Small (2)
3185822 Large (2)
9781034 Tubing, Burner(RF)
9781035 Tubing, Burner(RR)
9781036 Tubing, Burner(LF)
9781037 Tubing, Burner(LR)
9751284 Tubing, Manifold
Valve, Burner
9751333 Small (2)
3185829 Bolt, Valve (2)
8 Valve, Burner
9751334 Large (2)
3185829 Bolt, Valve (2)

9 9751325 Switch, Ignitor(4)
10 9751285 Tubing, Manifold
11 9751287 Manifold (2)

12 9751283 Tee, Flare
13 3185804 Electrode
3185805 Speed nut
16 3185947 Orifice, Small #56
3185948 Orifice, Large #52
18 9751854 Tubing, Flex
19 9781457 Bracket, Manifold (2)

~NOoO O WN

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

4421656 3



lus.
No.

Part
No.

BROILER & OVEN BURNER PARTS

For Model: KGST300BWH2, KGST300BAL?2,
(White)

DESCRIPTION

NOTE: The screws and nuts
required to attach a part are
listed immediately following

that part.
1 9751417
9751643
2 9781042
9751643
3 9751424
9751644
4 9751367
5 9751784
9751643
6 9751123
9751643
7 9751168
9780265
8 9781041GM
9 9751173
10 9752698
776593
12 9781015
13 9781022
14 9751600
9751643
15 9751203
17 9752716

Shield, Oven (2)
Screw,

Flame Shield, Bake
Screw, 10-3/8 (2)
Burner, Broiler
Screw, 10-24x1/2
Burner, Bake
Ignitor,

Broiler Burner
Screw, 10-24x3/8
Ignitor,

Oven Burner
Screw, 10-24x3/8
Bracket,

Broil Shooter
Screw, 10 x 3/8
Pan, Oven Bottom
Tubing, Broll
(Includes Key 17)
Valve, Regulator
Assembly

Screw, 1/4-20x1/2
Tubing, Valve

Pan Support, Bake
Bracket, Bake
Screw, 10-24x3/8
Nut, 5/8" - 18
Ofifice #54

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

4

(Almond)

4421656



DOOR AND DRAWER PARTS

For Model: KGST300BWH2, KGST300BAL?2,
(White) (Almond) 7

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
4421656 5



DOOR AND DRAWER PARTS
For Model: KGST300BWH2, KGST300BAL2,

(White) (Almond)

lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
NOTE: The screws and nuts 6 Vent, Door 13 9750233 Shield Door
required to attach a part are 4212224 White 14 9780771 Bumper, Rubber
listed immediately following 4421443 Almond 15 9751245 Window Pack
that part. 3149333 Screw (2) 16 9751135 Seal, Glass

. 10AB x 1/2 9780271 Screw (2)

2 Trim, Door-Left 7 9750898 Vent Back 8x1/4
4212028 White 8 Handle, Door 18 9750231 Insulation
9750631PT Almond , 4212069 White 19 9781197GM Liner, Door
3 Trim, Door-Right 4421442 Almond 20 9750257 Drawer & Roller

4212029 White 9781072 Screw (2) 21 9750169 Bracket, Drawer
9750632PT Almond 9 9750694 Gasket, Door Glass 9780272 Screw (4)
4 Trim, Door Bottom 10 9750234 Hinge, Door R or L 10 x 1/2
4212030 White 9780265 Screw (4) 24 Front, Drawer
9750236PT Almond 10 x 3/8 4211992 White
9780265 Screw, 10 x 3/8 90296 Clip 4211993 Almond
5 Glass, Door 11 9750693 Heat Channel 25 423713 Support, Roller
9751769 White 9780265 Screw (2) 26 9751248 Latch, Drawer
9751770 Almond 10 x 3/8 9780806 Screw
12 9750634 Baffle, Glass 90296 Clip

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
6 4421656



OVEN CHASSIS PARTS

or Model: KGST300BWH2, KGST300BAL2,




OVEN CHASSIS PARTS
For Model: KGST300BWH2, KGST300BAL2,

(White) (Almond)
lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
NOTE: The screws and nuts 12 9781043 Oven Bottom 20 421771 Support Rail, Pan
required to attach a part are 9780265 Screw (9) 9780265 Screw, (2)
listed immediately following 10 x 3/8 10 x 3/8
that part. 13 9751653 Duct, Top 21 9781025 Shield, Drawer
2 4212002 Chassis, Front 9780265 Screw, (2) 9780265 Screw, 10 x 3/8
3 4211947 Bulb, Oven 14 9751060 Support, Fan 9751871 Screw
4 9781050 Socket, Light 15 9750223 Drawer Rail, Left 22 9751641 Plate, Reflectance
5 9751210GM Oven Liner 10 x 3/8 9780265 Screw, 10 x 3/8
6 9750247 Gasket Oven 9750224 Drawer Rail, Right 23 3147564 Pan, Broiler
7 Oven, Side L or R 9780265 Screw (2) 24 9750498 Rack, Standard (2)
4211896 White 10 X 3/8 25 9751592 Vent Tube
4211897 Almond 16 9751020 Motor, Fan 9780265 Screw, 10 x 3/8
9780265 Screw (4) 9751808 Screw, (3) #8 x 1" 26 3148440 Sensor, Oven
10 x 3/8 17 9750147 Bottom Rail (2) 9781509 Screw,
8 9780664 Shield, Insulation 9780265 Screw, (8) #8-32 X 3/8
9780265 Screw (2) 10 x 3/8 27 9781049 Lens, Light
9 9751789 Fan Duct, Side 18 312701 Foot, (4) 28 3184533 Gasket, Lens
9780265 Screw, (4) 19 9750149 Hinge, Door L or R 29 9750897 Door Switch
10 4454392 Spark Module 9780265 fgre\év/,S(Z) 30 4421424 Grill, Broiler
9780269 Screw X
11 9751166 Burner Box 9780270 Screw, (2)
9780265 Screw (8) 8 x3/8
10 x 3/8
9780275 Screw, (2)
8 x3/8

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

8

4421656



REAR CHASSIS PARTS

For Model: KGST300BWH2, KGST300BAL2,
(White) (Almond)

lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
NOTE: The screws and nuts 5 9751418 Bracket, Lock 8 9751590 Solenoid
required to attach a part are 9780265 Screw (2) 4211945 Screw, (2)
listed immediately following 10x 3/8 10-32 x 5/16
that part. 6 9751500 Bracket, 4211875 Washer
Regulator-Valve 12 9751763 Switch, Interloc
REAR CHASSIS PARTS 7 9751439 Oven Lock Assembly 9750887 Screw, (2)
. 9780265 Screw (2) 9750888 Nut (2)
Lo ggrcgwp?gf'@hass's 10 x 3/8 15 9750523 Rod, Lock
#10—16 11/2 690989 Screw, Ground
3 9751353 Panel, Rear Cover
4211813 Screw, (2)
10 x 3/8

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
4421656 9



MISCELLANEOUS PARTS
For Model: KGST300BWH?, KGST300BAL2,

(White) (Almond)
lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
SPLICING WIRES--25FT. PAINT, TOUCH-UP (1/20z.) CONVERSION KIT
LENGTH 72017 White 9751844 Gas Conversion Kit
. 72107 Almond (LP)
242828 \Nire, Black 72109 New Avocado
12 Ga. 150°c 72108 Coffee
242820 Wire, Black 72110 Harvest Gold LUBRICANT
14 Ga. 150°c 72112 Toast 261582 Grease
242821 Wire, Blue 72113 Platinum
14 Ga. 150°c 511873 White Porcelain ANTI-TIP KIT
242822 Wire, Brown (2 0z) _—
14 Ga. 150°c 9751745 Anti-Tip Kit
242830 Wire, Brown -
14 Ga. 200°c .
242823 Wire, Green Porcelain; All Other Panels are LITERATURE PARTS
14 Ga. 150°c Painted Surfaces.
242824 Wire Orange LIT9751595 Installation
14 G:a 150°¢ Instructions
242829 Wire. Red PAINT, PRESSURIZED SPRAY LIT9751593 Use & Care Guide
12 G’a 1500C (13 OZ) L|T9752669 TeCh Sheet
242825 Wire. Red LIT9752668 Wiring Diagram
14 Ga. 150°c 350930 White LIT9752390 Smart & Easy Guide
242831 Wire, Red 350956 Almond
14 Ga. 200°c 261888 New Avocado WIRING HARNESS PARTS
242826 Wire, White 261886 Coffee .
14 Ga. 150°c 261890 Harvest Gold 9752178 Harness, Wire
242827 Wire, Yellow 285365 Toast Je1g7s Main Harness)
14 Ga. 150°c 285366 Platinum 9751875 arness, Wire
242832 Wire, Yellow 285006 Superior Black Lonzog  pcutral Gas)
14 Ga. 200°C 206922 Primer (White) 3190208 Harness, Wire
(Spark Control)
PAINT. BULK (1 qt) 9750376 Harness, Wire
REFINISHING MATERIAL (Oven Door)
799344 White (Uncut) 3190058 Harness, Wire
799832 Kit, Porcelain 978883 Almond (Uncut) (Slpark Module)
Repair 261891 Harvest Gold 98997 Clip
- 20082084 Tie, Wire (8)
(White) (Uncut) d
242756 Touch-Up 285367 Toast (Uncut) 9781055 Cord, Power
Self-Clean (1/2 Pt.) 285368 Platinum (Uncut) 9751868 Grommet Hamess (2)
INSULATION CLEANER, COOKTOP
9751164 Insulation, Wrap 3184477 Glass Cleaner
9750221 Insulation, Rear 3183488 Scraper
9751323 Insulation, Bottom
ACCESSORIES
241430 Foil, Aluminum
Oven (18" X 25

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
10 4421656



	COOKTOP
	CONTROL PANEL
	COOKTOP BURNER
	BROILER & OVEN BURNER
	DOOR AND DRAWER
	OVEN CHASSIS
	REAR CHASSIS

